
USAGE CONTRACT NO. DACW33-94-D-0002
TASK ORDER NO. 017

TOTAL ENVIRONMENTAL RESTORATION CONTRACT

Records Center
SM;: N;''.'. ^^< !

BR1-.AK: "
OTHLR: l\ • -' "' ' '. •

FINAL
PRE-DESIGN FIELD TEST
DREDGE TECHNOLOGY
EVALUATION REPORT

NEW BEDFORD HARBOR SUPERFUND SITE
New Bedford, Massachusetts

August 2001

Prepared for

U.S. Army Corps of Engineers
New England District

Concord, Massachusetts

2001-017-0250
8 15 01



I SAC E CONTRACT NO. DAC VV33-94-D-0002
 
TASK ORDER NO. 017
 

TOTAL E N V I R O N M E N T A L RFSTOR \TION CONTRACT
 

FINAL
 
PRE-DESIGN FIELD TEST
 

DREDGE TECHNOLOGY EVALUATION REPORT
 
NEW BEDFORD HARBOR SlPERFl ND SITE
 

New Bedford, Massachusetts
 

August 2001
 

Prepared for
[...]
facility. In the Exclusion Zone at the sediment discharge line, an H2S odor was detected. Readings were 
taken upwind and downwind of the discharge and no H2S readings were found upwind (South) of the 
discharge pipe. Downwind of the discharge pipe readings indicated a maximum H2S percentage of 7 ppm 
out to a distance of ten ft. downwind of the discharge pipe. Readings taken 15 ft. downwind of the 
discharge pipe showed 0 ppm for H2S. All other parameters of the CGI and PID were 0 or background in 
the Exclusion Zone. Real-time readings conducted on the Dredge barge using the PID and the CGI all 
showed 0/background during the sediment dredging. 

Real time monitoring was conducted at the Sawyer Street site - in all work areas, EZ perimeter, CRZ and 
the Support Zone/trailer compound. All CGI and PID readings were 0/background. The area North of 
the EZ by the cove, north of the site, was checked extensively due to the discernable H2S odor on that 
particular day, all readings on the CGI and PID were 0/background downwind outside the EZ in this area 

All Indirect Air Sampling (Personnel Monitoring) results received from ESA laboratories showed PCBs 
at below detection Limits for the entire Dredge Study, this included several samples from downwind of 
the discharge area at the Sawyer Street site. 

During full scale dredging operations, engineering controls will be used to the extent practicable to 
control the potential for odors. 

2001-0170250 4 i -i 
8 15/01 



5.0 WASTEWATER TREATMENT 

Dredging operations conducted as part of the PDFT resulted in the generation of wastewater requiring 
treatment before final discharge to the harbor. The volume of wastewater generated during the PDFT was 
minimized by the use of a water recirculation system from CDF Cell #2 to the dredge SPU. Wastewater 
generated during the PDFT would be representative of wastewater generated during full-scale dredging 
using a Bean type hydraulic excavator. In an effort to test the performance of the equipment and 
processes proposed for a full-scale wastewater treatment system, a pilot-scale wastewater treatment 
system was used to treat the wastewater generated during the PDFT. The system was operated from 
September 4, 2000 through October 13, 2000 to treat over 1-million gallons of wastewater. 

5.1 Objectives 

The objectives of the pilot-scale wastewater treatment were to: 1) evaluate the treatment efficiency, 
flexibility and reliability of the individual unit operations/processes proposed in the Wastewater 
Treatment Plant (WTP) design; and 2) confirm the findings of the wastewater treatability studies. The 
individual unit operations that were evaluated in the pilot-scale treatment included: 

• Chemical Addition and Settling; 
• Ultrafine (0.45 um nominal) Sand Filtration; 
• Granular activated carbon adsorption; 
• UV/Oxidation; and 
• Dewatermg with a plate and frame filter press. 

5.2 Process Description 

The pilot-scale wastewater treatment system was operated from September 4, 2000 through 
October 13, 2000 and treated approximately 1 million gallons of water generated during the dredging 
field test. The treatment system consisted of chemical addition (aluminum sulfate (alum), polymer) and 
settling using an inclined plate clarifier, ultra-fine (<0.45 um nominal) sand filtration, UV/oxidation, 
and/or GAC adsorption. Portions of the existing WTP were utilized to conduct the pilot scale tests and 
the existing UV/Oxidation system was also evaluated using the ultrafine filtration system. The layout of 
the Sawyer Street facility and pilot scale treatment system are shown m Figures 5-1 and 5-2, respectively. 
A more detailed description of the pilot tests individual unit processes is provided in the following 
sections. 

5.2.1 CDF Cell #1 

Sediments dredged during the PDFT were discharged to CDF Cell #1. The resulting supernatant was then 
pumped from the CDF Cell #1 to CDF Cell #2 using a portable pump located at the site. In order to 
control the concentration of TSS within the supernatant, flexible hose and adjustable piping were used to 
pump water from varying depths within the cell The concentration of PCBs within the dredged 
sediments ranged from 0 to 2,700 milligrams per kilogram (mg/kg). 

5.2.2 CDF Cell #2 

CDF Cell #2 was utilized as an equalization basin prior to the wastewater being pumped to the inclined 
plate clarifier. Utilizing CDF Cell #2 eliminated any mixing effects that could occur as the dredged slurry 
was discharged into CDF Cell#l and provided for a more consistent and representative wastewater stream 
entering the pilot-scale treatment system. 

2001-0170178 c. 1 
7/16/01 





CN 

in 
u 
o: 
D 
0 
1,••̂  

UJ
K 

£QJo• 

QQ 

u. 
Ss 
mu 

£̂., 
S 
UJ 
z 

IO
R

 
S

U
P

E
R

FU
N

D



M
A

S
S

A
C

H
U

S
E

TT
S


 

S
C

A
L

E



A
Y

O
U

T

 

L_ 

OUJ 

^'CL(/) 

o 
UJ 

UJ
-j
 
CJ

t/1 

o o 
<N CM 

UJ 

?! o 

.-1 C - < 
7 ^ IK Q Q SS uj £ x 

On  ^ .—' 
QS £ 5 ° — — L_ ^ 

= 5 
3 > 3 ? 
O D O O 

rO * if) <D UJ 
QC. 



5 2  3 Chemical Addition/Settling 

An inclined plate clanfier (Parkson Lamella Gravity Settler Model LGS 570/55) was obtained from the 
Charles George Superfund site (Tyngsboro, MA) The clanfier, which has 456 ft2 of clarification area 
and 114 ft2 of thickening area, was operated at 100 gallons per minute (gpm) (0 22 gpm/ft2). Both alum 
and polymer were added mime to the influent wastewater before the clanfier flash mix tank. 

Clanfied effluent gravity flowed into CDF Cell #3. Flocculent that was formed in the flash and slow mix 
tanks settled to the bottom of the clarification tank where it accumulated as a sludge. The sludge was 
pumped to a sludge holding tank for dewatermg with a diaphragm plate and frame filter press or back to 
CDF Cell #1 

5 2  4 CDF Cell #3 

CDF Cell #3 was utilized as an equalization basin for the filtration and tertiary treatment systems. Due to 
the flowrate differential between the clarification and filtration processes, influent water to CDF Cell #3 
accumulated at 100 gpm for the first several days of the study. Once approximately 200,000 gallons of 
wastewater had been collected in CDF Cell #3, the existing sump pumps (P-102 AB) were used to pump 
the water at 165 gpm (minimum) through an ultrafine (045 urn nominal) sand filtration unit and 
subsequently to the UV/Oxidation system and/or the GAC polishing units. The CDF Cell #3 pumps were 
operated for approximately 10 hours per day. The increase in the effluent flowrate (100 gpm vs. 
165 gpm) was necessary due to the minimum flowrate requirement (165 gpm) of the existing WTP 

5.2.5 Ultrafine Sand Filtration 

The ultrafine sand filtration unit was rated for 0.45 urn nominal filtration and was sized to reduce the TSS 
from 30 mg/L (ppm) to less than 5 ppm. The sand filter was operated at a flowrate of 225 gpm. 
Approximately 55-60 gpm was continuously recirculated through the filter in order to achieve optimal 
filtration performance. This is equivalent to the one-quarter recycle rate specified in the proposed full-
scale treatment system. Backwashmg was conducted with potable water once per 12 hour day at 
approximately 50 gpm for 8 minutes per vessel. All backwash water necessary for the periodic cleanout 
of the sand filters was returned to CDF Cell # 1. 

5.2.6 Granular Activated Carbon 

Four vessels (2 sets of 2 carbon vessels in parallel) each filled with 2,500 Ibs of 8x30-mesh granular 
activated carbon were placed in service immediately after the ultrafine sand filtration to ensure 
compliance with the discharge cntena. These GAC vessels were capable of treating a flowrate of 
220 gpm, however they were normally operated at a flowrate of 165 gpm The effluent from the GAC 
was then discharged to harbor 

5.2.7 UV/Oxidation 

After completion of the first six days of pilot testing using the GAC treatment system, the existing 
UV/Oxidation unit was used to treat the wastewater for an additional five days at a flowrate of 165 gpm 
(minimum). To ensure that the effluent from the UV/Oxidation unit met the OU#1 discharge standards, 
the treated wastewater was passed through the four GAC vessels for final polishing prior to discharge to 
the harbor 

2001 017 0178 <: A 
7 1 6 0 1 



5.2.8 Plate and Frame Filter Press 

A Netzsch 470-millimeter (mm) plate and frame membrane filter press was used to dewater sludge 
generated in the Lamella clanfier. At regular intervals, the sludge was removed from the clanfier and 
transferred to a sludge holding tank. Once a sufficient quantity had accumulated, the sludge was 
chemically conditioned and mixed to enhance flocculation. The conditioned sludge was then pumped 
from the holding tank to the filter press at 100 pounds per square inch gauge (psig) to 150 (psig). As 
sludge was fed to the press, water was forced through the filter cloth producing a dewatered cake. At the 
end of the feed cycle, indicated by a low filtrate output, the blowdown phase began. The blowdown 
process cleared sludge from the influent ports by forcing compressed air through the lines. After 
blowdown had finished, the membrane plates were pressurized to 225 psig as a final squeeze to remove 
additional water from the cake The last step of the process was to remove the dewatered cake after 
releasing pressure from the plates. All dewatered cake was placed in storage containers for disposal. 

5.3 Results 

Water samples were collected before and after each of the unit processes. These grab samples (which 
were collected daily) were analyzed for TSS, PCBs, total and dissolved metals (cadmium, chromium, 
copper and lead) Water samples for on-site field measurement of turbidity, pH and temperature were 
also collected several times each day. In addition, flowrate and pressure data was also recorded. 
A summary of the contaminant removal rates for turbidity, PCBs, and copper for each of the treatment 
processes is presented in Table 5-1. Only PCBs and copper are presented in Table 5-1 because they were 
the only contaminants detected above the discharge limits in the influent stream. The chemical and 
physical treatment results for each of the unit processes is discussed in more detail in the following 
sections. 

Turbidity values in Table 5-1 are an average of the daily average turbidity while PCBs and copper values 
are an average of the daily measurement. Throughout pilot-scale treatment, Aroclor-1242 was the only 
Aroclor detected in the laboratory PCB analyses. The complete analytical results and total flows are 
provided in Appendix M. 

TSS data did not indicate substantial removal of suspended solids from any of the treatment processes 
including sand filtration. Further investigation indicated some difficulty with laboratory analysis for TSS 
due to elevated levels of salts present in the samples. For this reason, field turbidity measurements were 
taken to be a more accurate indicator of suspended solids removal throughout pilot-scale treatment. 
Turbidity measurements are provided in Appendix M. 

5.3.1 Chemical Addition and Settling 

Two different coagulants (alum and Aquapure SC) and one anionic polymer (Aquapure FW) were utilized 
to remove suspended solids during the pilot scale treatment. Chemicals and dosages were selected based 
on the results of treatabihty testing. In addition, initial jar testing was conducted at the beginning of pilot-
scale treatment to insure optimal dosage rates. In order to form a flocculent, either a 50% solution of 
Aquapure SC (Hubard-Hall, Inc), an alum coagulant with a slight cationic charge, or a 48% solution of 
alum was added to the wastewater stream at 100-150 mg/L. To enhance the settlabihty of the flocculent a 
0.5% solution of Aquapure FW, a high molecular weight anionic polymer, was added at a dosage of 
2-4 mg/L. The average turbidities entering and exiting the inclined plate clanfier were 16.15 NTU and 
6.23 NTU, respectively. The average concentration of PCBs was reduced slightly from 7.03 micrograms 
per liter (ug/L) to 6.03 ug/L. The total copper concentration was reduced across the clanfier from an 
average of 18.64 ug/L to 9.4 ug/L while dissolved copper was reduced from 10.48 ug/L to 7.37 ug/L. 

2001 -017-0178 r ^ 
7/16/01 



Table 5-1
 
Summary of Pilot-Scale Treatment Results
 

Average Turbidity, PCBs and Copper Concentrations
 

Stream*/ 

1 

- *%• r\ ' *''

Unit Operation/Process

Clarifier Influent 

* 

 */ . Turbidity 
' (NTO)*, 

16.15 

Total PCBs; 
, '<Hg/Lf 

7.03 

/Dissolved^? 
C0pper:{H8/L); 

10.48 

^Tfotal.Copper . 
^^(ugOL) '• ­ • 

18.64 
2 Clarifier Effluent/Cell #3 6.23 6.03 7.37 9.4 

Influent 
3 Cell #3 Effluent/Sand 1.03 1.26 7.87 8.65 

Filtration Influent 
4 Sand Filtration Effluent/ 0.48 0.94 16.43 14.98 

GAC UV/oxidation Influent 
5 UV/oxidation Effluent 0.5 < 0.065 15.0 17.4 
6 GAC Midpoint NM < 0.065 <3.0 3.79 
1 GAC Effluent 0.15 < 0.065 <3.0 <3.0 

* NTU - Nephelometric Turbidity Units
 
NM - No measurement
 

The effluent from the Lamella clarifier was gravity fed to Cell #3 where additional settling and 
clarification took place. The turbidity was reduced from 6.23 NTU to 1.03 NTU. PCBs were reduced 
from 6.03 ug/L to 1.26 ug/L. Only a slight reduction in total copper and no reduction in dissolved copper 
was observed in CDF Cell #3. The existing sump pumps in CDF Cell #3 were then used to pump the 
wastewater through the remainder of the pilot-scale treatment system. Contaminant reduction rates for 
the Lamella clarifier and CDF Cell#3 are presented in Table 5-2. 

Table 5-2
 
Chemical Addition/Settling Contaminant Reduction Rates
 

Clarifier Influent, SP1 
Clarifier Effluent, SP2 

Sludge production in the Lamella clarifier was measured by collecting 1-liter samples from the flash 
mixing tank. The samples were placed in a 1-liter Imhoff Cone and allowed to settle for a period of time 
until a distinct sludge layer developed. The volume of the sludge layer ranged from 38 ml to 55 ml and 
varied slightly with chemical and dosage. The volume can be extrapolated to determine sludge removal 
rates as a percentage of the overall process flow ranging from 3.8% to 5.5%. 

After initial start-up of the Lamella clarifier, significant problems with the settling of the sludge were 
encountered due to the presence of Algae in Cell #2. Although the effluent quality remained clear, most 
of the sludge produced floated to the top of the Lamella clarifier. Periodic shutdown of the Lamella 
clarifier was necessary to remove this floating sludge. On September 9, 2000, operation of the Lamella 
clarifier was stopped so that Tolcide PS-200, an algaecide, could be added to Cell #2. On 
September 11, 2000 the Lamella clarifier was restarted with no evidence of any floating sludge. Tolcide 
PS-200 was added on an as-needed basis thereafter. 

2001-017-0178 5-6 7/16/01 



Table 5-6
 
Vortisand Filter Differential Pressures
 

* Influent Pressure jEffJuenJ Eressu Aj j .Differential Pressure ** f f ' ^ t ~*%"4ite* i**'st*» j'S1*3,-'* f %/"*•«*- iMi*̂ *,*̂  *"* {„ p-i Mode c»f Operation c *V v!(psij;pi/ * %.*"/'(psfef1^'t i -,,(psigLff 3i* 
Vortisand filter fed from P-102 60-63 36-43 20-26 
Vortisand filter fed from Lamella 51-54 36-42 13-15 
feed pump 
Vortisand filter fed from Lamella 54-55 38-42 13-14 
feed pump with GAC directly in-line 

No change in turbidity reduction rate was observed as a result of changes to the operating differential 
pressure of the Vortisand filter In one case, a slight increase in turbidity was noted across the Vortisand 
filter Influent turbidity levels for October 11, 2000 ranged from 2 75 NTU to 17 NTU and effluent 
turbidity levels ranged from 2 95 NTU to 6 4 NTU Turbidity removal rates ranged from -7 3% to 62 4% 

5.3 2.3 Vortisand Filter Operation with Chemical Addition 

According to the manufacturer, water from CDF cell #2 may have contained colloidal particles that 
carried a slight electrical charge. This charge can cause the ultra-fine suspended sand layer and the 
colloidal particles to repel each other thereby reducing the performance of the filters This effect has been 
observed by the manufacturer in other applications where Vortisand filters have been used to filter surface 
water. Addition of a chemical polymer at the filter influent can reduce or eliminate the electrical charge 
of the colloidal particles thereby increasing the performance of the filter. 

On October 13, 2000, the Vortisand filter was operated while adding chemicals before the filter influent 
according to the manufacturer's recommendation Three different chemicals were tested including two 
coagulants and one anionic polymer Aquapure SC, an aluminum salt coagulant with a slight catiomc 
charge was mixed to 50% and added at 100 ppm. A 48% solution of alum was also tested at 100 ppm. 
A 0.5% solution of Aquapure FW, a high molecular weight anionic polymer, was added at 2-4 ppm. The 
performance of the filter with the addition of each chemical is presented in Table 5-7. 

Table 5-7
 
Vortisand Performance with Chemical Addition
 

October 13,2000
 

0900 None 9.1 60 34 
0940 None 95 5.4 43 
1015 Aquapure SC, 100 ppm 93 59 37 
1055 Aquapure SC, 100 ppm 9.4 8.1 14 
1245 48% Alum, 100 ppm 9 3 72 23 
1415 Aquapure FW, 2-4 ppm 37 56 
1445 Aquapure FW, 2-4 ppm 35 60 
1515 Aquapure FW, 2-4 ppm 90 3 1 66 

2001 017 0178 5-9 7/16/01 



5.3.3 Granular Activated Carbon 

Activated carbon treatment was conducted from September 15, 2000 through September 19, 2000. Four 
vessels (2 sets of 2 carbon vessels in parallel) each filled with 2,500 Ibs of EnvirotroPs EI-30 granular 
activated carbon. EI-30 is a virgin 8x30-mesh bituminous coal-based activated carbon. Analytical Data 
from these dates indicted influent total PCB concentrations ranging from 0.73 (ig/L to 1.28 (J,g/L and an 
effluent PCB concentration less than the method reporting limit (MRL) of 0.05 |ig/L per Aroclor for all 
samples taken. For the same period, the concentration of dissolved copper was reduced from 12-15 (ig/L 
to <3.0 |J.g/L and the concentration of total copper was reduced from 12-18 u,g/L to 4.4 ug/L. 

No backwashing of the activated carbon vessels was required during pilot-scale testing and no operational 
problems with the activated carbon were encountered 

5 3  4 UV/Oxidation 

The existing 270 kilowatt (kW) UV/Oxidation unit was operated September 25, 2000 through 
September 29, 2000 Analytical Data from September 27, 28, 29 indicated influent PCB concentrations 
of 1.24, 1.19 and 1.42 u,g/L and effluent PCB concentrations less than the MRL of 0.05 (ag/L per Aroclor 
for two of the three samples 

The calculated UV dose was 28.125 kWh/1,000 gal. based on a flowrate of 160 gpm. The calculated 
electrical energy per order (EE/O) was 19.97. This is slightly more efficient than the EE/O of 21.9 
determined by Calgon Carbon Corporation in the November 1999 bench-scale testing. 

Extrapolation of the EE/O to a full-scale 1,200 gpm system with an influent PCB concentration of 
1.0 ng/L would require a total lamp power of 1,708 kW to reduce the PCB concentration below the 
0.065 (Jg/L discharge limit. A 1,708 kW system would require the addition of four 360 kW units in 
addition to the existing 270 kW unit. This is slightly less than the 1,872 kW determined in the November 
1999 bench-scale study which would require five 360 kW units in addition to the existing 270 kW unit. 

Each system is sized for an influent PCB concentration of 1.0 l-ig/L and it is possible that neither 
UV/oxidation system would be capable of meeting the discharge criteria of 0.065 |ag/L if the influent 
PCB concentration were to increase significantly above 1.0 (ag/L In addition, no reduction of total or 
dissolved metals can be expected with UV/Oxidation treatment based on this pilot-scale treatment. 

5.3.5 Plate and Frame Filter Press 

Ten test runs were performed on small volumes of chemically conditioned sludge ranging from 17 gallons 
to 47 gallons. Of the ten runs carried out, nine were completed. Test #2 was aborted due to sludge "bleed 
through". Bleed through occurs when sludge passes through the filter cloth into the filtrate flow. Low 
polymer dosage was likely the cause of the bleed through. 

Polymer was added to increase the solids content of the cake produced from each filter press cycle. The 
polymer used throughout the tests was Aquapure FW or a combination of Aquapure FW with a small 
amount of Magmfloc added. The strength of the polymer solution ranged from 0.25% to 0.5% and the 
volume added ranged from 23L to 91L. 

The filter press cycle time ranged from 84 minutes to 255 minutes. The operating time was divided into 
three segments; fill time, squeeze time, and cake release/maintenance time. The average time for each 
segment was 2 hours and 10 minutes, 25 minutes, and 30 minutes respectively. Fill and squeeze times 

2001 017 0178 <r i 
7/1601  J"I 



were recorded based upon filtrate flow. At the end of each cycle, percent solids and other physical 
properties of the filter cake were measured. 

The percent solids of the filter cake averaged 24%. The maximum and minimum percent solids of the 
cakes were 38% and 15% respectively. The solids content was determined by weighing the filter cake 
before and after drying. The density of the filter cake ranged from 68.6 lbs/ft3 to 91.3 lbs/ft3 the average 
density was 74 lbs/ft3. Density was measured by first weighing a sample of the filter cake. The filter 
cake sample was then placed in a graduated cylinder of water. By dividing the weight by the volume of 
water displaced, the density was calculated. 

The physical characteristics of the filter cake varied for each test. In certain tests, the filter cake was a 
well-formed solid, while in others it was thin and soft. Generally, the filter cake was described as having 
an uneven thickness. The lack of consistency amongst filter cakes can be attributed to the variation in 
polymer dosage and volume of sludge added. The filtrate however had minimal variance, it was usually a 
clear color. The volume of polymer added to achieve a 38% solids content cake was 5.3 gallons of a 
combination of a 0.5% solution of Aquapure FW and a 0.4% solution of Magmfloc, to 50 gallons of 
sludge. 

Samples of the settled sludge, filtrate, and filter cake were sent off-site and analyzed for PCBs, TSS, and 
metals. Results of analytical tests are presented in Table 5-8. 

Table 5-8 
Summary of Filter Press Analytical Results 

TSS Total Total Total 
Location PCB Total Copper (mg/L) Cadmium Chromium Lead ' 

Settled Sludge 4,620 39.8 ug/L NA NA NA NA 
Filtrate NA 22.8 ug/L ND:<5.0 ND:<22.0 27 ug/L ND: <5.0 

Filter Cake NA 35,000 ug /kg 0.74 mg/kg 200 mg/kg 200 mg/kg dry 74 mg/kg 
dry dry dry dry 

.':­
Settled Sludge 7,800 | 13.0 ug/L NA NA NA NA
 
NA - Not analyzed
 
ND - Not detected
 

During the pilot-scale tests, minimal maintenance was required to the filter press. Occasionally the filter 
plates were washed to prevent blinding of the plates. 

5.3.6 Effluent Toxicity Testing 

In order to evaluate potential impacts of the treated wastewater effluent to aquatic receptors two sets of 
effluent toxicity tests were conducted by ENSR. Wastewater effluent from the pilot-scale treatment 
system using activated carbon was used for the first set of toxicity tests while the second test was 
performed with wastewater effluent generated by the pilot-scale treatment using UV/oxidation. Both sets 
of toxicity tests used mysid shrimp, sea urchin, and red alga as indicator organisms. In addition, 
several other parameters were measured including: (1) the concentration of Tolcide PS-200, an algaecide 
added to CDF Cell #2 for control of algae; (2) the concentration of hydrogen peroxide which is added to 
the UV/oxidation system; and (3) the concentration of metals including cadmium, chromium, copper 
and lead. 

2001-017-0178 5-11 7/16/01 



The results of the toxicity testing of the effluent from pilot-scale \vastewater treatment using activated 
carbon did not indicate any toxic affects on any of the indicator organisms; however, adverse impacts on 
the reproductive systems of two of the three indicator systems were noted. No hydrogen peroxide was 
added when activated carbon was being used for wastewater treatment 

The results of the toxicity testing of the effluent from pilot-scale wastewater treatment using 
UV/oxidation did indicate acute toxicity in one indicator organism and chronic effects in the other two 
indicator organisms. Hydrogen peroxide in the UV/oxidation effluent was measured at 46 mg/L. 

Neither PCBs, metals or Tolcide were detected above the detection limits in either set of toxicity tests 
Refer to ENSR Corporation Document No. 9000-236-FOV, Toxicologwal Evaluation of GAC and 
UV/OX Treatment Effluents to New Bedford Harbor CDF WTP Pilot Plant Testing, December 2000, for 
detailed results (ENSR, 2000b) 

5.4 Conclusions 

The data collected indicates that the contaminants present within the wastewater are strongly associated 
with the suspended particles and by removing these suspended solids the majority of the contaminants can 
be removed from the wastewater stream. However, due to the source of the wastewater (seawater) there 
are colloidal particles present which flocculation, clarification and filtration alone cannot remove The 
concentration of PCBs and copper associated with these colloidal particles is sufficient enough that the 
wastewater could exceed the discharge limits for OU#1. Therefore, tertiary treatment in the form of 
activated carbon will be required in order to achieve the discharge limits for OU #1. 

5.4.1 Chemical Addition and Settling 

The Lamella clanfier (Model LGS 570/55) was operated at 0.22 gpm/sq ft. during pilot-scale treatment. 
Based on testing of samples sent to the manufacturer during treatabihty testing, a loading rate of 
0.7 gpm/sq ft. was recommended; however, this recommendation was based on a reduction of influent 
TSS from 159 ppm to less than 20 ppm TSS using alum, sodium hydroxide and aniomc polymer. The 
performance of the Lamella clanfier was satisfactory in reducing turbidity levels to less than 4 NTU for 
the majority of pilot-scale treatment. Effluent turbidity was found to increase substantially if the sludge 
removal rate was not closely monitored due to the channeling and back-up of sludge into the inclined 
plates. Sludge removal during pilot-scale treatment was conducted by manual operation of an air 
operated diaphragm pump. For full-scale treatment, better control over sludge removal may be achieved 
by automating the sludge removal process with a timed sludge removal cycle. In addition sludge quality 
and sludge removal may be improved with a LOST model Lamella clanfier which incorporates an 
internal sludge thickening tank. The internal thickening tank will help to prevent channeling and produce 
a sludge with a higher percentage of solids. Sludge removal rates can be highly variable from day to day 
depending on influent TSS and chemical dosage rates During full-scale treatment, the sludge production 
rate must be checked regularly to determine proper sludge removal rates. 

The use of CDF Cell #3 as an additional settling basin after the Lamella clanfier consistently enabled the 
turbidity levels to be reduced to less than 1 NTU. This indicates that even under optimal performance 
conditions, a small amount of pm-floc may have been carried through the Lamella clanfier and into CDF 
Cell #3 where it subsequently settled out. Under full-scale treatment, CDF Cell #3 may be beneficial as a 
secondary settling basin to improve the quality of the wastewater. 

2001 017 0178 c 1 7 
J ' i j L 7/16/01



5.4 2 Ultrafme Sand Filtration 

The Vortisand sand filters did not achieve their rated filtration efficiency of 0.45-nm nominal in the 
manner they were operated during the pilot-scale treatment. Changes in the method of operation were 
attempted in order to increase the performance of the filter. Differential pressures across the filter were 
adjusted to prevent depression of the suspended sand layer of the filter. In addition, chemicals were 
injected just prior to the Vortisand filter influent to neutralize charged colloidal particles. Limited data 
from these tests indicated that the filtration performance increased to as high as 66% reduction m turbidity 
with the addition of an anionic polymer. Further testing of chemical addition and differential pressure 
adjustment may prove successful in achieving better filtration performance, however, it is not expected 
that the 0.45-um nominal rating will be attainable using these methods. In addition to the 0.45 urn 
nominal rating of the Vortisand filters, other beneficial features of the system include a reduced footprint 
as well as a lower backwash flow than most other sand filters. 

Due to the fact that the Vortisand filter performed more like a conventional sand filter, other filtration 
methods may be evaluated for full-scale treatment. Sand filtration alone may not be capable of achieving 
the desired filtration efficiency. In order to achieve greater filtration efficiency, some type of cartridge or 
bag filters in place of or in addition to sand filtration will be required. 

5.4.3 Activated Carbon 

Activated carbon was successful in reducing the concentration of PCBs to below the discharge limit of 
0.065 ug/L per Aroclor. In addition, activated carbon reduced the concentration of total and dissolved 
metals, most notably copper. Although activated carbon is especially known for its ability to remove 
organic contaminants, its ability to remove low levels of inorganic ions has also been documented. 

No operational problems with activated carbon were encountered during the pilot-scale treatment. Over 
1-million gallons were treated through the activated carbon without any need to backwash. In addition 
breakthrough of the primary GAC vessels was not detected. Based on the GAC usage rate of 
3,500 gallons wastewater per pound of GAC, breakthrough would not be expected until approximately 
17 million gallons have been treated through the primary GAC vessels. 

An activated carbon column test to determine GAC usage was not conducted as part of the pilot-scale 
treatment For an accurate determination of GAC usage the test column would need to be sized to 
replicate the characteristics of a full-scale system. This would entail continuous operation of the column 
for potentially as long as 2 months. Data from the micro-column test conducted during treatabihty testing 
will be used for full-scale system sizing calculations. 

5.4.4 UV/Oxidation 

The 270 kW UV/oxidation unit was successful in reducing the concentration of PCBs to below the 
discharge criteria of 0.065 ug/L per Aroclor. Based on the influent and effluent concentrations, the 
UV/oxidation EE/O was calculated to be 19.97, slightly more efficient than EE/O of 21.9 calculated in 
previous bench testing conducted by Calgon in December 1999 

Extrapolation of the EE/O to a full-scale 1,200 gpm system with an influent PCB concentration of 
1.0 ug/L would require a total lamp power of 1,708 kW to reduce the PCB concentration below the 
0.065 ug/L discharge limit. A 1,708 kW system would require the addition of four 360 kW units in 
addition to the existing 270 kW unit. This is slightly less than the 1,872 kW determined in the November 
1999 bench-scale study which would require five 360 kW units in addition to the existing 270 kW unit. 
UV/oxidation system sizing calculations are presented in Appendix M 

2001 017 0178 j: i -> 
7/16/01 J - i J 



Each system is sized for an influent PCB concentration of 1.0 ug/L and it is possible that neither system 
would be capable of meeting the discharge criteria of 0.065 ug/L per Aroclor if the influent PCB 
concentration were to significantly increase above 1.0 ug/L. In addition, no reduction of total or 
dissolved metals can be expected with UV/Oxidation treatment based on this pilot-scale treatment. 